
TOWN OF BOWLING GREEN 
TOWN COUNCIL MEETING 

 
A G E N D A  

 
Thursday, December 02, 2021 

7:00 PM 
 

 
CALL TO ORDER AND QUORUM ESTABLISHED: 

DELEGATIONS: 

PUBLIC COMMENTS: 

MEMBER COMMENTS: 

STAFF REPORTS & PRESENTATIONS: 

1. Public Works/Utilities Monthly Report for November 2021 

2. Community & Economic Development Monthly Report for November 2021 

3. Police Department Monthly Report for November 2021 

4. Town Clerk/Treasurer Monthly Report for November 2021 

5. Town Manager Monthly Report for November 2021 

CONSENT AGENDA: 

6. Town Council Meeting Minutes for October 7, 2021 

7. Bills - November 2021  

UNFINISHED BUSINESS: 

8. Establish Public Hearing for Town Hall Rental Rates 
[...]
the DMR data from January 2018 through November 2020; refer to Table 4.2 – Influent Flow 

Data from DMRs for a summary of data.

As shown in the table below BOD, TKN, and Ammonia concentrations indicate a higher strength 

wastewater.

Table 4.1 – Influent Data

Statistic
BOD5

(mg/L)

TKN

(mg/L)

Ammonia

(mg/L)

Average 276 52.3 35.5

Max 394 68.2 41.9

Min 211 38.6 24.9

Table 4.2 – Influent Flow Data from DMRs

Year

Annual Average 

Day Flow

(MGD)

Maximum Month 

Average Day Flow

(MGD)

Maximum Day 

Flow

(MGD)

2018 0.13 0.17 0.59

2019 0.13 0.16 1.12

2020 0.12 0.17 1.00

4.1.1.b - Virginia Pollutant Discharge Elimination System Permit

The Town of Bowling Green WWTP operates under VPDES Permit Number VA0020737. Based 

upon the current permit, which expires on September 30, 2023, the effluent limits are as summarized 

in Table 4.3 – Permit Effluent Limits.

86



16

Table 4.3 – Permit Effluent Limits Summary

Effluent 

Characteristics

Monthly 

Average 

Discharge 

Limitation

Weekly 

Average 

Discharge 

Limitation

Minimum Maximum Frequency
Sample 

Type

pH N/A N/A 6.0 SU 9.0 SU 1/D Grab

cBOD5

10 mg/L;

9.5 kg/day

15 mg/L;

14 kg/day
N/A N/A

3 Days Per 

Week

8 Hour 

Composite

Total Suspended 

Solids (TSS)

10 mg/L;

9.5 kg/day

15 mg/L;

14 kg/day
N/A N/A

3 Days Per 

Week

8 Hour 

Composite

Total Kjeldahl 

Nitrogen (TKN)

3.0 mg/L;

2.8 kg/day

4.5 mg/L;

4.2 kg/day
N/A N/A

3 Days Per 

Week

8 Hour 

Composite

Dissolved Oxygen N/A N/A 5.0 mg/L N/A
3 Days Per 

Week

8 Hour 

Composite

E. Coli (Geometric 

Mean)
126 n/100 mL N/A N/A N/A

3 Days Per 

Week

8 Hour 

Composite

Total Phosphorus NL N/A N/A N/A
Once Per 

Year

8 Hour 

Composite

Nitrate-Nitrite NL N/A N/A N/A
Once Per 

Year

8 Hour 

Composite

Total Nitrogen NL N/A N/A N/A
Once Per 

Year
Calculated

Based on preliminary discussions with the VDEQ, permit limits are not expected to change for the 

improvements, with the exception of a new ammonia limit, which is due to the VDEQ’s 

implementation of the Environmental Protection Agency (EPA) 2013 Fresh Water Ammonia 

Criteria. Preliminary input from VDEQ indicated that the WWTP’s effluent ammonia limit could 

be set at 1.4 mg/L and 1.0 mg/L for the weekly and monthly averages.

Based upon the above influent characteristic and effluent requirements, the following was selected 

as a conservative basis of design. This should be finalized during the preliminary design phase, 

after a complete wastewater characterization has been performed. The influent values are based 

87



17

upon best engineering judgment, limited influent sampling, and domestic wastewater as defined in 

Table 3-15 of Wastewater Engineering Treatment and Reuse by Metcalf and Eddy 4th Edition. 

These values are conservative based upon the observed influent data but were chosen based upon 

the limited influent data available. The peak hour flow rate was based upon record drawings.

 Table 4.4 – Flow Parameters

Wastewater Characteristics MGD

Annual Average Day Flow 0.25

Maximum Day Flow 0.5

Peak Hour Flow 1.06

.0

Table 4.5 – Basis of Design

Wastewater Characteristics Influent Effluent

cBOD5 300 mg/L 10 mg/L Monthly Average

Total Suspended Solids (TSS) 300 mg/L 10 mg/L Monthly Average

Total Kjeldahl Nitrogen (TKN) 55 mg/L 3 mg/L Monthly Average

Ammonia as Nitrogen 40 mg/L
1.4 mg/L Weekly Average

1.0 mg/L Monthly Average

4.1.2 - WWTP Alternative 1 - Rehabilitate Existing Oxidation Ditch

4.1.2.a - Description

4.1.2.a.i - Summary

The first alternative considered is to rehabilitate the existing oxidation ditch in kind. This will 

consist of replacing or rehabilitating the existing equipment as necessary, redesigning key aspects 

of the wastewater treatment plant, and installing a centrifuge for dewatering. See Figure 4.1 – 

Rehabilitate Existing Oxidation Ditch Process Flow Diagram for details on this process

88



18

4.1.2.a.ii - Biological Process

This alternative will consist of rehabilitating the existing oxidation ditches in kind, with any 

upgrades required to bring the oxidation ditch closer to current design standards. This will include 

replacing the following:

 Drives

 Drive reducers

 Torque arms

 Aeration disks

 Shafts

 Shaft Couplings

 Weather hoods,

 Bearing lubrication units

The upgrades to bring the unit into existing best standards are as follows:

 Direct drives replacing the existing belt drive system

 Larger aeration disks

 Automatic bearing lubrication system

89



90



20

4.1.2.a.iii - Headworks

The primary goal of any headworks is to remove solids from the wastewater to protect downstream 

equipment. Based upon initial discussions with the Town and the condition of the existing concrete 

channels, it was decided to reuse the existing screenings channels. An inclined cylindrical screen 

identical to the existing screen will be installed for this upgrade. Based upon discussions with the 

town, it was determined that grit removal was not necessary.

4.1.2.a.iv - Equalization

The plant expansion will include an offline equalization basin to provide for more consistent loading 

to the treatment process. During lower and average flow periods, the influent will be routed directly 

to the biological reactor to maximize the availability of the influent BOD for biological nutrient 

removal. During periods of higher flow, the influent would be diverted to the equalization basin, 

and repumped back to the biological reactor once flows subside. 

4.1.2.a.v - Secondary Clarification

The WWTP has two existing 25’ diameter clarifiers, which would need to have all mechanical 

components replaced as part of this project. In conjunction with the secondary clarifiers the return 

activated sludge (RAS) and waste activated sludge (WAS) pump station, which routes the sludge 

from the clarifier underdrain either to the head RAS anoxic reactor or to the digesters, will be 

modified. The clarifier underflow piping will be routed directly to the pumps, versus to a common 

wet well in order to provide better RAS control for each clarifier. Additionally, a third RAS/WAS 

pump will be installed as a swing pump to provide redundancy.

4.1.2.a.vi - Tertiary Filtration

In order to create room for a third RAS/WAS pump, the existing sand filter will be replaced with a 

cloth disk filter that does not require a compressed air system. This will allow room for a third 

RAS/WAS pump parallel to the existing two. It was determined that reusing the existing filter 

structures was possible with slight modifications. 

91



21

4.1.2.a.vii - Disinfection

The UV system will be replaced in kind to the current design redundancy. Additionally, a manual 

davit crane will be installed to assist in the removal and re-installation of the UV modules.

4.1.2.a.viii - Outfall

No modifications to the outfall will be performed as part of this project.

4.1.2.a.ix - Solids Handling

The existing sludge holding tanks will be reused as part of this project, in conjunction with a 

centrifuge to provide dewatering of the digested sludge. The aerobic sludge holding tanks are not 

designed to meet Class B biosolids reduction in accordance with EPA Part 503, however this is not 

required for the current landfill disposal location. The centrifuge is intended to replace the existing 

sludge drying beds and will be placed in a separate room in the dewatering building.

4.1.2.b - Design Criteria

4.1.2.b.i - Summary

The design criteria are summarized below and will be similar to the existing design criteria.

4.1.2.b.ii - Biological Process

The rehabilitation to the oxidation ditch, will also include some upgrades to bring it up to current 

design standards. The upgrades and rehabilitation will include:

 Two (2) 30 HP direct drive motors, drive reducers and torque arms

 Thirty-two (32) 66” aeration disks

 Four (4) shafts

 Eight (8) shaft bearings

 Two (2) shaft couplings

 Four (4) domed fiberglass weather hoods

 Six (6) automatic bearing lubrication units

92



22

The major equipment changes for the oxidation ditch for this option include replacing the belt drives 

with direct drives and larger aeration disks, in order to increase efficiency and bring the plant to 

more mo.

The major drawback to this option is the limited redundancy of the aeration system. The drives are 

oversized, in order to provide some redundancy in aeration capacity. However, the dissolved 

oxygen will only be supplied at two distinct points, one point in each channel. This is a significant 

limitation during periods with one aerator offline. Additionally, operations staff has had issues with 

the current drive shafts and bearings, which require frequent maintenance and replacement. There 

are several components of this upgrade that should help remediate this concern with the shaft 

bearings including:

 Conversion to direct drives

 Automatic bearing lubrication

 Releveling drive shafts as basins have likely settled over time

4.1.2.b.iii - Headworks

The headworks will be designed to pass the peak hour flow rate. The headworks will be designed 

to the existing peak flow rate of 1.06 MGD, which is slightly over a 4.0 peak factor. A micro strainer 

screen will be installed similar to the existing, in the existing channel.

4.1.2.b.iv - Equalization

The equalization basin was sized based upon a maximum day flow rate of 0.5 MGD and a peak 

hour flow rate of 1.06 MGD. The equalization basin will buffer peak flow rates down to an 

allowable flow rate of 0.6 MGD. The equalization basin will be a single compartment basin with 

coarse bubble diffusers and two blowers, one duty and one redundant.

4.1.2.b.v - Secondary Clarification

The two existing secondary clarifiers will have all mechanical components replaced. In addition to 

this, the piping will be modified, such that each clarifier will have a dedicated RAS/WAS pump 

with a third, redundant, swing pump. The RAS pumps will be sized for each pump to handle up to 

93



23

50% of the RAS rate, which is a total of 125% of the average day flow rate. This equates to a flow 

rate of approximately 110 gpm per pump.

4.1.2.b.vi - Tertiary Filtration

Tertiary filtration will be designed for an average day flow rate of 0.25 MGD and a peak flow rate 

of 1.06 MGD, with 5-micron cloth media. There will be two cloth disk filters installed in the existing 

concrete basin, which will require modifications to be converted from sand filters to cloth disk 

filters. These modifications include removing the influent baffle wall and modifying the effluent 

weir/overflow structure. There will be two 4-disk Aqua MiniDisk filters, and the middle filter will 

be converted into a dry pit for the filter backwash pumps.

4.1.2.b.vii - Disinfection

The UV system will be replaced in kind to the current design redundancy. Additionally, a manual 

davit crane will be installed to assist in the removal and re-installation of the UV modules.

4.1.2.b.viii - Outfall

No modifications to the outfall will be performed as part of this project.

4.1.2.b.ix - Solids Handling

The waste activated sludge (WAS) will be routed from the clarifier to the sludge holding tanks. 

From the sludge holding tanks, the sludge will be pumped to a centrifuge for dewatering, which 

will be located in a new building. The centrifuge will be designed for 45 gpm hydraulic feed rate 

and 335 lbs/hr solids feed rate. It was assumed the centrifuge will run approximately 12 hours per 

week. 

4.1.2.b.x - Reliability

The plant will be designed to meet class II reliability, similar to the existing plant.

4.1.2.c - Map

94



24

Refer to Figure 4.2 – Rehabilitate Existing Oxidation Ditch Site Layout for a layout of the 

proposed WWTP improvements.

4.1.2.d - Environmental Impacts

No major lasting environmental impacts are expected. All improvements are within the existing 

previously disturbed areas.

4.1.2.e - Land Requirements

No new land will be required for this expansion.

4.1.2.f - Potential Construction Problems

The largest construction challenge will be maintaining the WWTP in operation during construction. 

This will require a detailed phasing and demolition plan.

4.1.2.g - Sustainability Considerations

4.1.2.g.i - Water and Energy Efficiency

Water efficiency does not vary drastically from treatment process to treatment process, therefore 

only energy efficiency was evaluated. Energy efficiency also does not vary drastically between 

alternatives, see Appendix A – Alternatives and Recommended Improvements Cost Estimates 

for details. Energy efficiency will be improved during this upgrade by the following:

 Installing variable frequency drives for the mechanical aerators

 Installing newer more efficient equipment

4.1.2.g.ii - Green Infrastructure

New impervious area will be minimized to the greatest extent possible, only utilizing impervious 

area as required for the buildings, treatment basins, miscellaneous structures, and pavement for site 

access. Additionally, a stormwater management plan will be developed as required to address the 

water quantity and quality. This stormwater management plan is anticipated to utilize a 

95



25

combination of best management practices and nutrient credits to meet the requirements at the time 

of design.

4.1.2.g.iii - Other

No other sustainability items were evaluated.

4.1.2.h - Cost Estimates

Budgetary cost estimates were prepared for this alternative, see Appendix A – Alternatives and 

Recommended Improvements Cost Estimates for details.

96



DUMPSTER
ROOM

WASH BAY

CENTRIFUGE

STORAGE
BAY

ELECTRICAL
ROOM

EQUALIZATION
BASIN

REPLACE EXISTING
INFLUENT SCREEN

REPLACE CLARIFIER
MECHANISMS

REPIPE RAS/WAS
PUMPSCONVERT FILTERS

TO CLOTH DISK
FILTERS

REPLACE UV
DISINFECTION SYSTEM

AND INSTALL DAVIT CRANE

REPLACE ALL MECHANICAL
EQUIPMENT IN EXISTING
OXIDATION DITCH

SCALE: 1" = 60'
FIGURE 4.2: REHABILITATE EXISTING OXIDATION DITCH SITE LAYOUT

97



27

4.1.3 - WWTP Alternative 2 - Convert Existing Oxidation Ditch To Diffused Aeration

4.1.3.a - Description

4.1.3.a.i - Summary

The second alternative evaluated was to convert the existing oxidation ditches to diffused aeration, 

replacing or rehabilitating the existing equipment as necessary, redesigning key aspects of the 

wastewater treatment plant, and installing a centrifuge for dewatering. See Figure 4.3 – Convert 

Existing Oxidation Ditch To Diffused Aeration Process Flow Diagram for details.

4.1.3.a.ii - Biological Process

The second alternative will consist primarily of removing the existing mechanical aeration 

equipment and installing diffused aeration and submersible mixers. This conversion will include 

constructing walls to ensure the proper flow of the wastewater and to divide the basin into two 

trains. Additionally, an anoxic selector will be constructed within the existing basin to aide in sludge 

settleability. 

98



SECONDARY
CLARIFIER #2

TERTIARY FILTERS

RAS (50%-150% x ADF)

M

INFLUENT

SCREENINGS TO
LANDFILL

LEGEND

MANUAL BAR SCREEN

MICROSCREEN WITH INTEGRAL
WASHER AND COMPACTOR

DIFFUSERS

ROTARY LOBE BLOWER

CENTRIFUGAL PUMP

EQ BASIN

CLARIFIER
SPLITTER BOX

SECONDARY
CLARIFIER #1

UV DISINFECTION

CASCADE AERATOR

TO OUTFALL

M

WAS TO DIGESTERS

EQUALIZATION
SPLITTER BOX

ANOXIC
 BASIN #1A

ANOXIC
 BASIN #1B

M M

AEROBIC
 BASIN #1A

AEROBIC
 BASIN #1B

 AEROBIC BASIN
BLOWERS

ANOXIC
 BASIN #2A

ANOXIC
 BASIN #2B

MM

AEROBIC
 BASIN #2A

AEROBIC
 BASIN #2B

FI
G

U
R

E
 N

O
.

TI
TL

E

P
R

O
JE

C
T

D
A

TE
S

C
A

LE

P
R

O
J.

 N
O

.
D

ew
be

rr
y 

E
ng

in
ee

rs
 In

c.
48

05
 L

ak
e 

B
ro

ok
 D

riv
e,

 S
ui

te
 2

00
G

le
n 

A
lle

n,
 V

A
  2

30
60

P
ho

ne
: 8

04
.2

90
.7

95
7

Fa
x:

 8
04

.2
90

.7
92

8

09
/2

02
1

50
13

31
34

TO
W

N
 O

F 
B

O
W

LI
N

G
 G

R
E

E
N

 W
A

S
TE

W
A

TE
R

TR
E

A
TM

E
N

T 
P

LA
N

T 
IM

P
R

O
V

E
M

E
N

TS
4.

3
N

TS
C

O